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All of the measurements met the requirements of Part 96.41(e)(1) and KDB 940660 D01 Section 3.2 (b)(6) when

measured per Part 2.1049.
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4.2.1.7 5G-NR, 20MHz, 37dBm

KEYSIGHT Ingut RF
— iy

sp Center 3.56001 GHz

KEYSIGHT Ingut RF

ale/Div 10 dB

64QAM, 3560.01MHz, TX4

Span 60.000 MHz.

Ref Value 40.0 dBm

Span 60.000 MHz.

Global Product Compliance Laboratory
Report No.: TR-2023-0004-FCC96
Product: AWHQU AirScale Micro 4T4R n48 40W CBRS 20W

QPSK/16QAM, 3624.99MHz, TX2
ol Fre

Genter Freque

Avg|Hoid Number KEYSIGHT Input RF
100 X

Aign
Averaging

on 1 Gragh
Scale/Div 10 dB

orf

Auto
Meas Method Man
Freq Offset
oHz

Best Dynamic Rng v

——= it:

Disp Center 3.6

rfsetiLimits
Gonfig Table
( Meas selip
Summary Table

Span 60.000 MHz,
2 Tabile

Auto Gouple

Meas Preset

fod Freque:

Center Freque

6.000000 MHz

Auto
Man

Freq Offset
0Hz

PUBLIC Page 45 of 89



Title 47 Code of Federal Regulations Test Report Global Product Compliance Laboratory
Report No.: TR-2023-0004-FCC96
Product: AWHQU AirScale Micro 4T4R n48 40W CBRS 20W

4.2.1.9 5G-NR, 30MHz, 37dBm

64QAM, 3565.005MHz, TX4

QPSK/16QAM, 3624.99MHz, TX4

anne Powet +

KEYSIGHT Input ‘:* ) n 3 :;:}wam : Avg|Hoid Number

KEYSIGHT nout R
= > o 100 2

L
Averaging
on

Ref Value 40.0 dBm

FIRTR
! 1
| |

Ref Value 40.0 dBm
Freq Offset

W, g

#Offs Det: Average Span 70.300 MHz.

Offset/Limits
able

e Disp Center 3.62499 GHz \an De , #Offs Det: Average Span 70.300 MHz,
Sonfi

( Meas selip
Summary Table

Auto Gouple

Meas Preset

fod Frequ

Center Frequen:

KEYSIGHT 3 Al

T W Palh

1Gragh
Scale/Div 10 08 Ref Value 40.0 dBm

Freq Offset

I'JW’-"“F.“" ."#F‘““‘l"ﬁﬂ-“'WWN'W”W" L

Disp Center 3.68499 GHz \an Det: Av . Span 70.300 MHz.

PUBLIC Page 46 of 89



Title 47 Code of Federal Regulations Test Report

Global Product Compliance Laboratory
Report No.: TR-2023-0004-FCC96

Product: AWHQU AirScale Micro 4T4R n48 40W CBRS 20W
4.2.1.11 5G-NR, 40MHz, 37dBm

64QAM, 3570MHz, TX4

QPSK/16QAM, 3624.99MHz, TX4
KEYSIGHT Ingut RF

+
e 0.3 . = o 3570 iz - KEYSIGHT Input RF
e 0C W Path: Standard Gate o 0 >

40.0 dBm

’Nﬂm‘rmWW#'WWMWMWW?W”{ oo Ot

Ref Vall

[WT“.’WWM;‘TMNmm o o

Disp Center 3.57000 GHz

Disp Center 3.62499 GHz

Span 80.400 MHz,
2001 pts

Q Frequency v

Center Freque

Scale/Div 10 08

0000 MHz

Auto
Man

AP,

Span 80.400 MHz.

Disp Center 3.68000 GHz

2 Tabie.

art Freq req
MH
MH
MH
M

PUBLIC Page 47 of 89



Title 47 Code of Federal Regulations Test Report

4.2.1.13 5G-NR, 10+10MHz, 37dBm
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4.2.1.14 5G-NR, 40+40MHz, 37dBm

ten

Disp Center 3.58998 GHz

ten

Scale/Div 10 08 Ref Val

Pty .

Disp Center 3.65897 GHz Chan Det:

Power

QPSK/16QAM, 3570+3609.96MHz, TX4

]
W Palh

ge, #Offs Det: Averay

7]
W Palh

40.0 dBm

S (-

ge, #Offs Det: Averay

Adlen 4 dB

W Pain

Scale/Div 10 08 Ref Val

W

40.0 dBm

L i

Disp Center 3.6250 GHz Chan Det:

age, #Offs Det: Average

Q Fre

Center Frequer
00/

14.086000 MHz

Auto
Man

Freq Offset
0Hz

Span 140.96 MHz.
2001 pi

000 MHz

Auto
Man

Freq Offset
0Hz

Span 140.96 MHz.

Freq Offset
0Hz

Span 211.00 MHz
2001 pts

Global Product Compliance Laboratory
Report No.: TR-2023-0004-FCC96

Product: AWHQU AirScale Micro 4T4R n48 40W CBRS 20W

Scale/Div 10 dB

Disp Center 3.62498 GHz

Disp Center 3.62498 GHz

PUBLIC

Ref Vall

,},‘l i rtﬁﬂft *m

Ref Value 40.0 dBm

QPSK/16QAM, 3604.995 + 3644.955MHz, TX2

QPSK, 3570+3679.995MHz, TX4, Inner

it

000 MHz

Auto
Man

Freq Offset
oHz

Span 140.96 MHz,
2001 pi

e Trace.

Integration BW

IRRC Filter Alpha
Span 14

2001 pi

( Mews Sewp
Summary Tabie

Auta Gouple

Meas Preset

Page 49 of 89



Title 47 Code of Federal Regulations Test Report Global Product Compliance Laboratory
Report No.: TR-2023-0004-FCC96
Product: AWHQU AirScale Micro 4T4R n48 40W CBRS 20W

5. FCC Section 2.1051 - Spurious Emissions at Transmit Antenna Port

This test measures the emissions of spurious signals which may come from harmonic, parasitic, intermodulation and
frequency conversion products and are outside the necessary bandwidth but excludes Edge-of-Band emissions.

5.1 Section 2.1051 Spurious Emissions at Antenna Terminals

Spurious Emissions at the antenna terminals were investigated per 47CFR Section 2.1057(a)(1) over the frequency
range of 9 kHz to 37 GHz which is beyond the 10th harmonic of the carrier frequency. A test coupler and/or attenuator
which incorporates a low intermod broadband RF attenuator was used to reduce the transceiver’s amplitude to a level
usable by the spectrum analyzer.

The spurious measurements were made using a PC based automated test system which controls either a MXA Signal
Analyzer or a Rohde & Schwarz ESU-40 Test Receiver/ Spectrum Analyzer. These measurements are performed in
compliance with ANSI C63.26 and our ISO17025 process. The measurement meets the ANSI C63.26 requirements in
paragraphs 5.2.4.4.1 and 5.7 which requires that the number of points in the sweep be > 2 x Span/RBW.

The required emission limitation specified in 47CFR 96.41 (e) was applied to these tests. Based upon the criterion
given in Section 96 of the Code, the required emission limit for emissions outside a licensee’s frequency block is:

47CFR 96.41 (e)(2) Additional protection levels. Notwithstanding paragraph (d)(1) of this section, the conducted power
of any emissions below 3530 MHz or above 3720 MHz shall not exceed -40dBm/MHz. In order to account for the
spectral adding of identical signals from the primary and diversity ports, per KDB 662911 D01 Multiple Transmitter
Output v01r01, the level needs be adjusted by 10LOG(n) where n= number of outputs.

The adjustment for n=4 > 10LOG (4) = 6.02 dB
Therefore, the limit for emissions >20 MHz outside a licensee’s frequency block when measured with a RBW of 1 MHz

is:
-40dBm -6.02 dB = -46.02 dBm for 4x MIMO
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5.2 Spurious Emissions at Antenna Terminals Results

NOTE: Only plots with lowest margin in each frequency range are used in this report. The full suite of raw data resides

at the MH, New Jersey location.

Tabular Data - Spurious Emissions at Antenna Terminals

Tecmlogy | SEMB | Povrlowl |y | voaain | M| g | Cordutedspuiens
5G-NR 10 35.5 3.1 64QAM 3555 4 Pass
5G-NR 10 35.5 3.2 | QPSK/16QAM 3625 2 Pass
5G-NR 10 35.5 3.1a 256QAM 3695 4 Pass
5G-NR 20 37 3.1 64QAM 3560.01 4 Pass
5G-NR 20 37 3.2 | QPSK/16QAM 3624.99 2 Pass
5G-NR 20 37 3.1a 256QAM 3690 4 Pass
5G-NR 30 37 3.1 64QAM 3565.005 4 Pass
5G-NR 30 37 3.2 | QPSK/16QAM 3624.99 4 Pass
5G-NR 30 37 3.1a 256QAM 3684.99 4 Pass
5G-NR 40 37 3.1 64QAM 3570 4 Pass
5G-NR 40 37 3.2 | QPSK/16QAM 3624.99 4 Pass
5G-NR 40 37 1.1 QPSK 3679.995 4 Pass
5G-NR 10+10 37 3.2 | QPSK/16QAM 3555+3564.96 4 Pass
5G-NR 10+10 37 3.2 | QPSK/16QAM 3555+3695 4 Pass
5G-NR 40+40 37 1.1 QPSK 3570+3679.995 4 Pass
5G-NR 40+40 37 3.2 | QPSK/16QAM 3570+3609.96 4 Pass
5G-NR 40+40 37 3.2 | QPSK/16QAM 3604.995+3644.955 2 Pass
5G-NR 40+40 37 3.1a 256QAM 3639.99+3679.95 4 Pass

LTE 10 35.5 3.1 64QAM 3555 4 Pass
LTE 10 355 3.2 | QPSK/16QAM 3625 2 Pass
LTE 10 35.5 3.1a 256QAM 3695 4 Pass
LTE 20 37 3.1 64QAM 3560 4 Pass
LTE 20 37 3.2 | QPSK/16QAM 3625 2 Pass
LTE 20 37 3.1a 256QAM 3690 4 Pass
LTE 10+10 37 3.2 | QPSK/16QAM 3555+3565 4 Pass
LTE 10+10 37 3.2 | QPSK/16QAM 3620+3630 2 Pass
LTE 10+10 37 3.1a 256QAM 3685+3695 4 Pass
LTE 10+10 37 1.1 QPSK 3555+3695 4 Pass
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Meas
Standard

Global
Average Mode
Exponential

Meas Type
Examine

Spur
1

Range
1

Spur Report Modi
All Spurs

< Meas Setup
Summary Table

Spectrum Analyzer 1
Spurious Emissions

KEYSIGHT [Input RF Input Z: 50 O
Coupling: Corr CCorr RCal
Ext Gain: -40.40 dB Freq Ref: Int (S)

.mmgn: Auto

+

Atten: 0 dB
pW Path- Standard Gate: LO

Trig: External 1

IF Gain: Low

Ref Value 0.00 dBm

Start 3.540000000 GHz
Res BW 1.0000 MHz

Range  Frequency
3.549 GHz
3.548 GHz
3.548 GHz
3.549 GHz

Mar 16, 2023
8:06:42 AM

M2

Amplitude

-38.96 dBm
-39.50 dBm
-41.14 dBm
-41.22 dBm

AA_DE iDhann

Video BW 3.0000 MHz*

Measure Trace
Trace Type
Limit
-31.02 dBm
-31.02 dBm
-31.02 dBm
-31.02 dBm

NA_AN_alPma

PUBLIC

Technology S| Pevel | 1M | Modulation e e eneY 1
LTE 10+10 37 32 | QPsk/16QAM 3620+3630 2

Center Freq: 3.625000000 GHz
Avg|Hold: 101/101
Radio Std: None

Mkr1

Stop 3.550000000 GHz|
Sweep 17.3 ms

Trace 1
Trace Average (Active)

ALimit
-7.939d
-8.475 dg
-10.12d
-10.20 dB

AN AT

eHlh s

Meas Setup v 52

.
Settings

Meas
Standard

Global
Average Mode
Exponential

Meas Type
Examine v

Spur
1

Range
1

Meas Setup
Summary Table
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Product: AWHQU AirScale Micro 4T4R n48 40W CBRS 20W

3.592-3.658G: 40+40 3570+3680 has a margin of -3.518dB
3.70GHz - 3.71GHz

Spectrum Analyzer 1
Spurious Emissions

KEYSIGHT [Input RF Input Z: 50 O
Couplin Corr CCorr RCal
Ext Gain: -40.40 dB Freq Ref: Int (S)

.mmgn: Auto

1 Graph

+

Range 1
Scale/Div 10.0 dB

Start 3.700000000 GHz
Res BW 1.0000 MHz

Spur Range  Frequency
1 3.701 GHz
1 3.702 GHz
1 3.704 GHz
1

3.705 GHz

A INT i

D M ? oan

Atten: 0 dB
pW Path- Standard Gate: LO

Amplitude

-37.20 dBm
-37.83 dBm
-38.27 dBm
-39.18 dBm

VT T

Trig: External 1

IF Gain: Low

Ref Value 0.00 dBm

Video BW 3.0000 MHz*

Measure Trace

Trace Type
Limit
-31.02 dBm
-31.02 dBm
-31.02 dBm
-31.02 dBm

NA_AN_alPma

Technology SI%;?_IIZ?W Pov::;rl;svel ™ Modulation Channe(:dli-:’:?uency X
5G-NR 40+40 37 3.2 | QPSK/16QAM 3604.995+3644.955 2

Center Freq: 3.624975000 GHz
Avg|Hold: 101/101
Radio Std: None

Mkr1

3.7006 GHZ
-37.20 dBm

Stop 3.710000000 GHz|
Sweep 16.7 ms

Trace 1
Trace Average (Active)

ALimit
-6.181d
-6.806 dg
-7.250d
-8.164 dB

FP-T-e T

eHlh s

3.71GHz - 3.72GHz

1
v |-

s

Meas Setup

Settings

Meas
Standard

Global
Average Mode
Exponential

Meas Type
Examine

Spur
1
Range
1

Spur Report Mode
All Spurs

( Range Settings

<

Meas Setup

Technology SI%::_:Z?W Pov::;rl:)avel ™ Modulation Chann;lwl:lf:)quency X
5G-NR 40+40 37 3.2 | QPSK/16QAM 3604.995+3644.955 2

Spectrum Analyzer 1

Spurious Emissions

KEYSIGHT [Input RF Input Z: 50 O
Coupling: D Corr CCorr RCal
Ext Gain: -45.30 dB Freq Ref: Int (S)

.mmigni Auto

Atten: 2 dB
pW Path: Standard Gate: LO

Trig: External 1

IF Gain: Low

Ref Value 0.00 dBm

Start 3.710000000 GHz
Res BW 1.0000 MHz

Spur Range  Frequency
3.718 GHz
3.713 GHz
3.720 GHz

3.718 GHz

a N TAA Ll

D M ? e

Amplitude

-38.55 dBm
-38.57 dBm
-38.62 dBm
-38.64 dBm

YA oW,

Video BW 3.0000 MHz*

Measure Trace

Trace Type
Limit
-31.02 dBm
-31.02 dBm
-31.02 dBm
-31.02 dBm

DA_AN_alPma

PUBLIC

Center Freq: 3.624975000 GHz
Avg|Hold: 100/101
Radio Std: None

Mkr1 3.7181 GHz

-38.55 dBm

Stop 3.720000000 GHz|
Sweep 17.3 ms

Trace 1
Trace Average (Active)

ALimit
-7.527d
-7.548d
-7.600d
-7.623 dB

T oA an

i s

Standard

Global

off
Average Mode
Exponential v
Avg Type
L« 'ower (Video) v|

Meas Type

Examine v
Spur

1

Range

1

Spur Report Modi
All Spurs

< Range Settings

Meas Setup

<
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3.72GHz - 6.5GHz

Technology SI%;?_IIZ?W Pov::;rl;svel ™ Modulation Channe(:dli-:’:?uency X
LTE 10+10 37 1.1 QPSK 3555+3695 4

1
v |-

s

Spectrum Analyzer 1
Spurious Emissions

KEYSIGHT !nput RF

Coupling: DC

Meas Setup

Input Z: 50 O
Corr CCorr RCal

Atten: 0 dB Trig: External 1
pW Path- Standard Gate: LO
IF Gain: Low

Center Freq: 3.625000000 GHz
Avg|Hold: 101/101
Radio Std: None

Settings

36.90 dB Freq Ref. Int (S)

.mmgn: Auto

Meas
Standard

Mkr1 3.7380 GHz

-48.73 dBm

Range 1
Scale/Div 10.0 dB

Global

Ref Value 0.00 dBm Average Mode

Exponential

Meas Type
Examine

Spur
1
Range
1

Spur Report Mode

Start 3.720000000 GHz
Res BW 1.0000 MHz

Video BW 3.0000 MHz* Stop 6.500000000 GHz|

Sweep 28.2 ms

Trace 1
Trace Average (Active)

Measure Trace
Trace Type

Limit ALimit

Spur Range  Frequency Amplitude

1 3.7138 GHz
1 3.729 GHz
1 3.732 GHz
1 3.737 GHz

A 7an Al

Mar 20, 2023

-48.73 dBm
-48.78 dBm
-48.90 dBm
-49.10 dBm

AR AD_iDhnn

-46.02 dBm
-46.02 dBm
-46.02 dBm
-46.02 dBm

AL AN aiPma

-2.706d
-2.756d
-2.885d
-3.083dB

2 ann_an

All Spurs

( Range Settings

< Meas Setup

I IE; I

7:52:49 AM

6.5GHz - 30GHz

Technology SI%::_:Z?W Pov::;rl:)avel ™ Modulation Chann?:dli-:':;]uency X
5G-NR 40 37 3.1 64QAM 3570 4

Spectrum Analyzer 1
Spurious Emissions

KEYSIGHT Input RF

Couplin:

Input Z: 50 QO
Corr CCorr RCal

Ext Gain: -27.00 dB Freq Ref: Int (S)

.mmigni Auto

Start 6.500000000 GHz
Res BW 1.0000 MHz

Spur Range

acl?

Atten: 0 dB
pW Path: Standard Gate: LO

Trig: External 1

IF Gain: Low

Ref Value 0.00 dBm

Video BW 3.0000 MHz*

Frequency
26.21 GHz
25.93 GHz
26.25 GHz
26.00 GHz

Mar 20, 2023

2:35:08 PM

Amplitude

-58.25 dBm
-58.34 dBm
-58.35 dBm
-58.38 dBm

£0 N0 _aiMuaa

Measure Trace
Trace Type
Limit
-46.02 dBm
-46.02 dBm
-46.02 dBm
-46.02 dBm

AL AN aiPma

PUBLIC

Center Freq: 3.570000000 GHz
Avg|Hold: 101/101
Radio Std: None

Mkr1 26.211 GHz
-58.25 dBm

Stop 30.000000000 GHz|
Sweep 236 ms|

Trace 1
Trace Average (Active)

ALimit
-12.23d
-12.32d
-12.33d
-12.36 dB

AN AL aAn

i s

Standard

Global

off
Average Mode
Exponential v
Avg Type
L« 'ower (Video) v|

Meas Type

Examine \
Spur

1

Range

1

Spur Report Modi

All Spurs v
< Range Settings

< Meas Setup
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Product: AWHQU AirScale Micro 4T4R n48 40W CBRS 20W

30GHz -37GHz

Technology SI%;?_IIZ?W Pov::;rl;svel ™ Modulation Channe(:dli-:’:?uency X
5G-NR 20 37 3.2 | QPSK/16QAM 3624.99 2

Spectrum Analyzer 1 +
Spurious Emissions

KEYSIGHT !nput RF
C g DC Corr CCorr RCal

L >~ |Ext Gain: -29.50 dB Freq Ref: Int (S)
“Pass [LAL:

1 Graph

Input Z: 50 O Atten: 0 dB Trig: External 1
pW Path- Standard Gate: LO

IF Gain: Low

Center Freq: 3.629990000 GHz

Avg|Hold: 101/101

Radio Std: None
Meas
Standard

Mkr1 35.925 GHz

-52.54 dBm

Range 1
Scale/Div 10.0 dB

Global
Ref Value 0.00 dBm Average Mode

Exponential

Avg Type
L

Meas Type
Examine

Start 30.000000000 GHz Spur

Res BW 1.0000 MHz

Video BW 3.0000 MHz* Stop 37.000000000 GHz

Sweep 70.9 ms
Range

Trace 1
Trace Average (Active)

Measure Trace
Trace Type

. f— f— Spur Report Mode
Spur Range  Frequency Amplitude Limit ALimit

39.93 GHz
35.99 GHz

-92.94 dBm
-52.57 dBm
-52.61 dBm

-46.02 dBm
-46.02 dBm
-46.02 dBm

-6.550d
-6.588 d

AL dg All Spurs

1
1
1 35.99 GHz
1 36.60 GHz
Mar 21, 2023
8:27:02 AM

acW?

-52.61 dBm

P WY T=

-46.02 dBm

AL AN aiPma

-6.592 dB

fone an

eHlh s

PUBLIC

Range Settings
< Meas Setup
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Product: AWHQU AirScale Micro 4T4R n48 40W CBRS 20W

6. Section 2.1053 - Measurement Required: Field Strength of Spurious Radiation

The field strength measurements of radiated spurious emissions were made in a FCC registered 3-meter semi-
anechoic chamber AR-6, (FCC Registration Number: 395774) NVLAP Lab Code: 100275-0 and IC (Filing Number:
6933F-5) which is maintained by Nokia Bell Labs in Murray Hill, New Jersey.

6.1 Spurious Radiation and Radiated Emissions Requirements.

This product meets Parts 2,15 and 96 requirements. FCC Part 15 Class B require emissions to be below 54.5 dBuV/m
at3m.

47CFR 96.41 (e)(1) (i) and KDB 940660 D01 Section 3.2 (b)(6) specified that the limits for the emissions outside the
fundamental are as follows.

¢ within 0 MHz to 10 MHz above and below the assigned channel < -13 dBm/MHz,

e greater than 10 MHz above and below the assigned channel < -25 dBm/MHz,

* any emission below 3530 MHz and above 3720 MHz < -40 dBm/MHz.

Title 47CFR section 2.1053 contains the requirements for the levels of spurious radiation as a function of the EIRP of
the unmodulated carrier. The reference level for the unmodulated carrier is calculated as the field produced by an
isotropic radiator excited by the transmitter output power according to the following relation taken from Reference
Data for Radio Engineers, page 27-7, 6th edition, IT&T Corp.

E = [(30*EIRP)"/2] /R

Where: E = Field Intensity in Volts/ meter R = Distance in meters =3 m
P = Emission Power in Watts
Hence,
E (dBuV/m) = EIRP (dBm) -20 log d (m) + 104.77.

For EIRP = -13dBm/MHz, E = 82.2 dBuV/m,
For EIRP = -25dBm/MHz, E = 70.2 dBuV/m,
For EIRP = -40dBm/MHz, E = 55.2 dBpV/m.

The field strength of radiated spurious emissions measured was determined by
E(dBuV/m) = Vmeas (dBuV) + Cable Loss (dB) + Antenna Factor (dBi/m).

Field strength measurements of radiated spurious emissions were made in the 3m semi-anechoic chamber, AR-6 as
detailed above. The recommendations of ANSI C63.4 and ANSI C63.26 were followed for EUT testing setup, cabling,
and measurement approach and procedures. All the measurement equipment used, including antennas, was
calibrated in accordance with ISO 9001 process. The EUT setup diagram is given in the Figure 4.5.

Below 18GHz, FCC Part 15 Class B limit up to 54.5 dBuV/m AVE was used which is worse than FCC Part 96 limit. Above
18GHz, the limit 55.2 dBuV/m AVE was used.

6.2 Field Strength of Spurious Radiation Results:

This product meets Part 96 Requirements. For the Title 47CFR section 96.41(e) and 2.1053 test, the field strength of
any spurious radiation, measured at 3m, is required to be less than 55.2dBuV/meter. Emissions equal to or less than
35.2 dByV/meter are not reportable and may be verified using field strength measurements with broadband
antennas.
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Radiated Emission Setup

[ | -alp— Cable Mounting Structure
constructed from
nonconductive material

Cables routed EUT
from ELT simulating
ty pical field ins.tallatinn\
B )
Cables serpentine
to maximize exposure Ground cable bonded
to side of EUT and
Base of EUT Ground Plane
Flaced
150 cm
Above

Ground Plane
¥ 1
|

Signal fiber and support cabling Power cables routed through
routed through center of B Fcenternf turntable to filtered
turntable to support equipment powWer source

BBLU Chamber
Control Power Filters Power Source

Computer

Alsale 28 GHz Radio UaR
AEUA RE Bafup
WS Makowskl 10-2-2013
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Product: AWHQU AirScale Micro 4T4R n48 40W CBRS 20W

6.3 Transmitter Measurements of Radiated Spurious Emissions Plots
RE 30MHz - 1GHz

dEuWm ‘asona by EMiSoft 21 .Jan 22 7104 -
— [} i ;
= ] Peren
500 — “2pk Lt
+ Drebarg
+ Fommal
400 =o
e
wp 0.0
304 F'.a? B0dBuV/m
Bl Attt 1008

200 RBw 120kHz

fode
t:laas D=t 3m

104

Spec Dist 2m
Freguency: MHz

e 3000 130,00 100000

Radisted Emissions . . Templsts: Radisted E Im I0MHz-1GHz o

Filenams: o \program files (B emizoft - vasonawesutts\30E3-0004 - swhgu foo + grilEs 3o

1230 e B faH]
Test Information
Results Title Radiated E 3m 30MHz-1GHz
File Name fcc 15 re 30mhz-1ghz.emi
Test Laboratory | MH-AR5, 25.8%RH, 23C, 1003hPa
Test Engineer CP/HS
Test Software Vasona by EMISoft, version 6.061
Equipment Nokia Wireless
EUT Details 2023-0004_AWHQU FCC + GR1089 L3. Product arranged in a single carrier configuration (1CC NR20).
Carrier 1 set at 3624.99 MHz; Modulation = TM3.1a, TX Power = 37 dBm per port. -48 V DC.
Configuration FCC 15 Class B, RE 30MHz-1GHz at 3 meter. ESW E1511, RBW: 100KHz, VBW:3MHz, Internal Att. 10dB. PA
E1252, LPF E980, Bilog E601, AR-5 Cable set.
Date 2023-01-31 11:26:06
Formal Data

Frequency | Raw Cable | AF Level Measurement | Pol Hgt Azt Limit Margin | Pass Comments
MHz dBuV Loss dB/m | dBuV/m | Type cm Deg dBuV/m | dB /Fail
297.011 49.97 1.79 -13.08 | 38.67 QuasiMax H 169 353 46.00 -7.33 Pass
74.275 49.23 1.00 -19.94 | 30.30 QuasiMax \% 141 22 40.00 -9.70 Pass
82.946 45.27 1.07 -17.88 | 28.47 QuasiMax \% 129 29 40.00 -11.53 | Pass
33.582 37.12 0.89 -10.72 | 27.30 QuasiMax \% 107 329 40.00 -12.70 | Pass
37.372 32.55 0.87 -12.71 | 20.71 QuasiMax \% 114 90 40.00 -19.29 | Pass
149.313 27.98 1.42 -8.89 20.51 QuasiMax \% 114 186 43.50 -22.99 | Pass
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Preview Data

Global Product Compliance Laboratory
Report No.: TR-2023-0004-FCC96
Product: AWHQU AirScale Micro 4T4R n48 40W CBRS 20W

Frequency Raw Cable | AF Level Measurement | Pol Hgt Azt Limit Margin | Pass Comments
MHz dBuV Loss dB/m dBuV/m | Type cm Deg dBuV/m | dB /Fail
74.296667 52.77 1.01 -19.94 33.84 Debug \ 100 45 40.00 -6.16 Pass
33.330333 42.83 0.89 -10.58 33.14 Debug \ 100 270 40.00 -6.86 Pass
297.008667 49.46 1.79 -13.08 38.16 Debug H 185 0 46.00 -7.84 Pass
82.412333 48.10 1.07 -18.01 31.16 Debug \ 100 0 40.00 -8.84 Pass
35.884667 39.54 0.88 -11.92 28.49 Debug \ 100 45 40.00 -11.51 | Pass
148.501667 39.15 1.42 -8.91 31.66 Debug \ 100 180 43.50 -11.84 | Pass
150.021333 38.66 1.42 -8.87 31.22 Debug \ 100 180 43.50 -12.28 | Pass
130.524333 37.63 | 1.34 -9.48 29.49 Debug \ 200 90 43.50 -14.01 | Pass
448.005333 40.10 | 1.80 -10.21 31.69 Debug H 100 315 46.00 -14.31 | Pass
915.933333 3232 | 2.84 -3.56 31.60 Debug H 185 0 46.00 -14.40 | Pass
124.995333 36.57 | 1.31 -9.67 28.21 Debug \ 100 45 43.50 -15.29 | Pass
111.383 38.35 1.25 -11.64 27.96 Debug \i 100 315 43.50 -15.54 | Pass
249.996 38.03 1.70 -9.94 29.80 Debug H 285 45 46.00 -16.20 | Pass
259.890 38.43 1.72 -11.08 29.07 Debug vV 100 45 46.00 -16.93 | Pass
155.194667 33.26 1.45 -9.70 25.00 Debug vV 100 180 43.50 -18.50 | Pass
300.015667 38.47 1.79 -13.13 27.13 Debug H 185 0 46.00 -18.87 | Pass
408.397 35.56 1.80 -10.64 26.72 Debug \ 300 45 46.00 -19.28 | Pass
185.620333 35.33 1.55 -13.80 23.08 Debug \ 200 45 43.50 -20.42 | Pass
159.980 31.34 1.46 -10.45 22.36 Debug \ 100 90 43.50 -21.14 | Pass
263.931667 33.75 1.73 -11.53 23.95 Debug \ 100 45 46.00 -22.05 | Pass
222.771333 34.73 1.65 -15.15 21.23 Debug \ 385 315 46.00 -24.77 | Pass

Note: Preview data was measured using a peak detector to identify frequencies of interest for formal measurement.
Formal data consist of all frequencies in the preview list within 6 dB of specification limit or the top six frequencies.

Failure in preview data does not necessarily constitute failure in formal data.
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RE 1GHz - 6GHz

Global Product Compliance Laboratory
Report No.: TR-2023-0004-FCC96
Product: AWHQU AirScale Micro 4T4R n48 40W CBRS 20W

dRulim MH-ARS, 25.8%RH, 23C, 10032hPa 31 .Jan 23 16:00 -
— t_ !:I-::-nz-::-r'h
800 ‘arbical
; — Ay ert
700 + Debug
0.0 ﬁat o=l
_ Trace MAXH
50.0 Sap #0.03s
. Reaf GldBu'm
A0.0 Attt 10dE
300 WBw 30NcHz
RBw 10kHz
200 222 Dist 3m
100 Spec Dist 2m
Freguency: MHz
100000 0000
Mokiz Wirsless, 202300 _AWHOL FOC + GRIER L3, Produect smranged in .=_L 5.|r' b= carrier cor
Filenams: cyprogram files TSl emizoft - vasonsresults 30230004 - Swhgw § C+ gridED 13\foa
180 100 180 Flesss By HLz]

Test Information

Results Title

Radiated E 3m 1-18GHz

File Name

fcc 15 re 1Thz-6ghz.emi

Test Laboratory

MH-AR5, 25.8%RH, 23C, 1003hPa

Test Engineer

CP/HS

Test Software

Vasona by EMISoft, version 6.061

Equipment

Nokia Wireless

EUT Details

2023-0004_AWHQU FCC + GR1089 L3. Product arranged in a single carrier configuration (1CC NR20).
Carrier 1 set at 3624.99 MHz; Modulation = TM3.1a, TX Power = 37 dBm per port. -48 V DC.

Configuration

FCC 15 Class B, RE 1GHz-6GHz at 3 meter. ESW E1511, RBW: 100KHz, VBW:3MHz, Internal Att. 10dB. PA
E1388, External Att E1570 6dB, Horn E1073, AR-5 Cable set.

Date 2023-01-31 16:01:36
Formal Data
Frequency | Raw Cable | AF Level Measurement | Pol Hgt Azt Limit Margin | Pass Comments
MHz dBuV Loss dB/m dBuV/m | Type cm Deg dBuV/m | dB /Fail
4770.622 22.00 10.01 5.58 37.59 AvgMax H 365 256 54.00 -16.41 | Pass
5839.022 19.75 10.51 6.74 37.00 AvgMax \% 245 236 54.00 -17.00 | Pass
5544.836 19.97 10.41 6.41 36.79 AvgMax \% 184 214 54.00 -17.21 | Pass
3613.239 20.41 9.32 4.76 34.49 AvgMax \% 351 359 54.00 -19.51 | Pass
3635.827 20.30 | 9.34 4.79 34.43 AvgMax \ 262 327 54.00 -19.57 | Pass
2405.439 20.91 8.52 4.05 33.48 AvgMax \ 126 337 54.00 -20.52 | Pass
4770.622 36.89 10.01 5.58 52.48 PeakMax H 365 256 74.00 -21.52 | Pass
5839.022 34.53 10.51 6.74 51.78 PeakMax \ 245 236 74.00 -22.22 | Pass
5544.836 | 34.92 10.41 6.41 51.74 PeakMax \ 184 214 74.00 -22.26 | Pass
3635.827 35.42 9.34 4.79 49.54 PeakMax \ 262 327 74.00 -24.46 | Pass
3613.239 [ 35.11 9.32 4.76 49.19 PeakMax \ 351 359 74.00 -24.81 | Pass
2405.439 | 36.08 8.52 4.05 48.65 PeakMax \ 126 337 74.00 -25.35 | Pass
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Preview Data

Global Product Compliance Laboratory
Report No.: TR-2023-0004-FCC96
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Frequency Raw Cable | AF Level Measurement | Pol Hgt Azt Limit Margin | Pass Comments
MHz dBuV | Loss dB/m | dBuV/m | Type cm Deg dBuV/m | dB /Fail
3622.499951 | 59.03 | 9.33 4.77 73.13 Debug H 200 352 54.00 19.13 Fail TX exempt.
4758.388641 | 30.27 | 10.01 5.57 45.84 Debug H 300 180 54.00 -8.16 Pass
5827.722188 | 27.54 | 10.50 | 6.73 44.77 Debug \ 385 90 54.00 -9.23 Pass
3613.239 27.20 | 9.32 4.76 41.29 Debug \ 100 355 54.00 -12.71 | Pass
3635.827 26.75 | 9.34 4.79 40.87 Debug \ 100 355 54.00 -13.13 | Pass
2403.036 30.64 | 8.52 4.05 43.20 Debug \ 100 355 54.00 -10.80 | Pass
5535.036 26.80 [ 10.41 6.40 43.60 Debug \ 100 355 54.00 -10.40 | Pass

Note: Preview data was measured using a peak detector to identify frequencies of interest for formal measurement.
Formal data consist of all frequencies in the preview list within 6 dB of specification limit or the top six frequencies.
Failure in preview data does not necessarily constitute failure in formal data.
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RE 6GHz - 10GHz

dBuVim MH-ARS, 23%RH, 23C, 1003hPa 01 Feb 23 11:37 -
— [1}] Horzont:
. o T |
- = e
i i N D:_bzl:;r;t
5190 ﬁ:-t Eﬂ{g’a.
Trace MAaXH
5010 L <= : + X Erlnlnl E::==Pu'. u"-E"E-

- aal =+ Ref &hdBu's/m

0 sl R - ~tt 1 0E
+ VB 2000kHz

& +

— REw 100kHz

200 t:-!aas Dist 3m

100 Spec Dist 2m

Fregusncy: MHz
BO00.00 1000000
Mokia Wireless, 2023-00M_AWHQU FOC + GRI1GES L2. Product smran ;-=-:i in 3 single carmier cor
Filenams: c’yprogram files TxBEemisoft - vasonawesults 2023-00E0d - awhgu foo + gr i 13 i
100 10 100 Fies Bar [rHZ]
Test Information

Results Title Radiated E 3m 1-18GHz

File Name fcc 15 re 6hz-10ghz.emi

Test Laboratory | MH-AR5, 23%RH, 23C, 1003hPa

Test Engineer HS

Test Software Vasona by EMISoft, version 6.061

Equipment Nokia Wireless

EUT Details 2023-0004_AWHQU FCC + GR1089 L3. Product arranged in a single carrier configuration (1CC NR20).
Carrier 1 set at 3624.99 MHz; Modulation = TM3.1a, TX Power = 37 dBm per port. -48 V DC.

Configuration FCC 15 Class B, RE 6GHz-10GHz at 3 meter. ESW E1511, RBW: 100KHz, VBW: 3MHz, Internal Att. 10dB. PA
E1388, HPF E1587 Horn E1073, AR-5 Cable set.

Date 2023-02-01 11:37:53

Formal Data

Frequency | Raw Cable | AF Level Measurement | Pol Hgt Azt Limit Margin | Pass Comments

MHz dBuV Loss dB/m | dBuV/m | Type cm Deg dBuV/m | dB /Fail

9837.268 24.66 6.12 8.11 38.90 AvgMax H 349 168 54.00 -15.10 | Pass

8923.931 25.47 5.80 7.25 38.52 AvgMax H 337 244 54.00 -15.48 | Pass

9717.940 24.30 6.17 7.96 38.43 AvgMax \ 109 196 54.00 -15.57 | Pass

7883.473 22.91 5.71 7.17 35.79 AvgMax H 262 323 54.00 -18.21 | Pass

7730.254 22.46 5.75 7.20 35.41 AvgMax \ 142 236 54.00 -18.59 | Pass

6509.344 20.55 5.65 7.27 33.46 AvgMax \ 101 255 54.00 -20.54 | Pass

9837.268 38.15 6.12 8.11 52.39 PeakMax H 349 168 74.00 -21.61 | Pass

8923.931 39.18 5.80 7.25 52.23 PeakMax H 337 244 74.00 -21.77 | Pass

9717.940 | 38.01 6.17 7.96 52.13 PeakMax \ 109 196 74.00 -21.87 | Pass

7883.473 36.45 5.71 7.17 49.33 PeakMax H 262 323 74.00 -24.67 | Pass

7730.254 36.03 5.75 7.20 48.97 PeakMax \ 142 236 74.00 -25.03 | Pass

6509.344 35.06 5.65 7.27 47.97 PeakMax \ 101 255 74.00 -26.03 | Pass
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Preview Data

Global Product Compliance Laboratory
Report No.: TR-2023-0004-FCC96
Product: AWHQU AirScale Micro 4T4R n48 40W CBRS 20W

Frequency Raw Cable | AF Level Measurement | Pol Hgt Azt Limit Margin | Pass | Comments
MHz dBuV | Loss dB/m | dBuV/m | Type cm Deg dBuV/m | dB /Fail
9825.155599 [ 29.19 | 6.13 8.10 43.42 Debug H 385 45 54.00 -10.58 | Pass
7867.333267 | 29.92 | 5.74 7.18 42.83 Debug H 200 225 54.00 -11.17 | Pass
9744.759 28.05 | 6.16 8.00 42.20 Debug \ 100 354 54.00 -11.80 | Pass
7708.048 28.85 | 5.71 7.20 41.77 Debug \ 100 354 54.00 -12.23 | Pass
6543.963 28.48 | 5.66 7.27 41.41 Debug \ 100 354 54.00 -12.59 | Pass
8958.290 29.71 | 5.79 7.27 42.77 Debug H 100 354 54.00 -11.23 | Pass

Note: Preview data was measured using a peak detector to identify frequencies of interest for formal measurement.
Formal data consist of all frequencies in the preview list within 6 dB of specification limit or the top six frequencies.
Failure in preview data does not necessarily constitute failure in formal data.
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RE 10GHz - 18GHz

Report No.: TR-2023-0004-FCC96
Product: AWHQU AirScale Micro 4T4R n48 40W CBRS 20W

9Buvim MH-ARS, 23%RH, 23C, 1003hPa 01 Feb 22 13:54 -
— L__ crpontsl
e — R
7.0 —_— Ay I!-_I'l"t
# Debug
0.0 - 2 * + & cEomal

300

- e = Traoce MAXH
=4 Swp #0.03s

. Ref GdBuv/m
2040 At 10dB

WBw J00MkHz

FJ'.E.:. 100kHz

e

204 t-!aas Dist 2m

100 Spec Dist 2m

Freguency: MHz
10000.00 1:|DII -:I

Mokiz Wirsless, 2023-000M AWHOU FCC + GRIIES L. Product arrar'; ir! 3 single carrier configuration (1CC NR2Z
Filenams: cprogram files TxBE)emisoft - vasonahreswlts 30230004 - swhgu foo + gridEd 3\foo 15 re 10hz-18ghz.er

100

Test Information

100 100 100 100 Fles B uHz)

Results Title

Radiated E 3m 1-18GHz

File Name

fcc 15 re 10hz-18ghz.emi

Test Laboratory

MH-ARS5, 23%RH, 23C, 1003hPa

Test Engineer

HS

Test Software

Vasona by EMISoft, version 6.061

Equipment

Nokia Wireless

EUT Details

2023-0004_AWHQU FCC + GR1089 L3. Product arranged in a single carrier configuration (1CC NR20).
Carrier 1 set at 3624.99 MHz; Modulation = TM3.1a, TX Power = 37 dBm per port. -48 V DC.

Configuration

FCC 15 Class B, RE 10GHz-18GHz at 3 meter. ESW E1511, RBW: 100KHz, VBW: 3MHz, Internal Att. 10dB. PA
E1388, HPF E1587 Horn E1073, AR-5 Cable set.

Date 2023-02-01 13:58:27
Formal Data

Frequency | Raw Cable | AF Level Measurement | Pol Hgt Azt Limit Margin | Pass Comments
MHz dBuV Loss dB/m dBuV/m | Type cm Deg dBuV/m | dB /Fail
17366.509 | 26.52 | 8.74 14.46 | 49.73 AvgMax H 204 258 54.00 -4.27 Pass
17933.239 | 26.40 | 8.77 1431 | 49.48 AvgMax \ 293 275 54.00 -4.52 Pass
17328.378 | 26.38 | 8.60 14.46 | 49.44 AvgMax H 140 188 54.00 -4.56 Pass
16870.033 | 25.67 | 8.57 1416 | 48.40 AvgMax H 385 26 54.00 -5.60 Pass
13605.643 | 27.46 | 7.89 10.55 | 45.90 AvgMax \ 176 39 54.00 -8.10 Pass
13525.389 | 27.26 | 7.84 10.51 | 45.61 AvgMax H 138 262 54.00 -8.39 Pass
17328.378 | 40.26 | 8.60 14.46 | 63.32 PeakMax H 140 188 74.00 -10.68 | Pass
17366.509 | 39.98 | 8.74 14.46 | 63.18 PeakMax H 204 258 74.00 -10.82 | Pass
17933.239 | 39.73 | 8.77 1431 | 62.81 PeakMax \ 293 275 74.00 -11.19 | Pass
16870.033 | 39.03 | 8.57 14.16 | 61.76 PeakMax H 385 26 74.00 -12.24 | Pass
13605.643 | 41.41 7.89 10.55 59.85 PeakMax v 176 39 74.00 -14.15 | Pass
13525.389 | 41.19 | 7.84 10.51 | 59.54 PeakMax H 138 262 74.00 -14.46 | Pass
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Preview Data

Global Product Compliance Laboratory
Report No.: TR-2023-0004-FCC96
Product: AWHQU AirScale Micro 4T4R n48 40W CBRS 20W

Frequency | Raw Cable | AF Level Measurement | Pol Hgt Azt Limit Margin | Pass Comments
MHz dBuV Loss dB/m | dBuV/m | Type cm Deg dBuV/m | dB /Fail

17333.227 | 31.55 8.62 14.46 54.63 Debug H 300 180 54.00 0.63 Fail

13613.493 | 31.71 7.90 10.55 50.16 Debug V 285 45 54.00 -3.84 Pass

17888.407 | 30.88 | 8.78 14.33 53.99 Debug V 100 354 54.00 -0.01 Pass

17314.428 | 31.08 | 8.55 14.46 54.09 Debug H 100 354 54.00 0.09 Fail

16870.009 | 31.03 8.57 14.16 53.76 Debug H 100 354 54.00 -0.24 Pass

13571.379 | 31.60 | 7.87 10.53 50.00 Debug H 100 354 54.00 -4.00 Pass

Note: Preview data was measured using a peak detector to identify frequencies of interest for formal measurement.
Formal data consist of all frequencies in the preview list within 6 dB of specification limit or the top six frequencies.
Failure in preview data does not necessarily constitute failure in formal data.
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Report No.: TR-2023-0004-FCC96
Product: AWHQU AirScale Micro 4T4R n48 40W CBRS 20W

RE 18GHz - 26.5GHz

dBuVim
1000

200

ann
700

10

Vasona by EMiSoft 01 Feb 23 20:28
— [ e
K Lmt
— Av Lmt
+ Debug
+ Formal
+ + ¥ + * *

500 3 .
400 "n

& ili]
200
100

180000

Radisted Emissions
Filename: c:\program

Test Information

Mezz Dist Tm
Spec Dist Tm
Freguency: MHz
285000
Template: Radiated E 1m 18-28 5GHz
files (xBE)\emisoft - vasonswesults'\2023-0004 - awhqu foo + grid8s 12\T6 RE18G-26.5GHz FCCB FINAL. emi

Results Title

Radiated E 1Tm 18-26.5GHz

File Name

T6 RE18G-26.5GHz FCCB FINAL.emi

Test Laboratory

MH-ARS5, 23%RH, 23.9C, 1002hPa

Test Engineer

MJS/BB

Test Software

Vasona by EMISoft, version 6.061

Equipment

Nokia Wireless

EUT Details

2023-0004_AWHQU FCC + GR1089 L3. Product arranged in a single carrier configuration (1CC NR20).
Carrier 1 set at 3624.99 MHz; Modulation = TM3.1a, TX Power = 37 dBm per port. -48 V DC.

Configuration

FCC 15 Class B, RE 18GHz-26.5GHz at 1 meter. ESW E1511, RBW: 100KHz, VBW:3 MHz, Internal Att. 0dB. PA
E1601, HPF E1587 Horn E1526 Cables E1528, E1529.

Date 2023-02-01 20:26:18
Formal Data
Frequency | Raw Cable | AF Level Measurement | Pol Hgt Azt Limit Margin | Pass Comments
MHz dBuV Loss dB/m dBuV/m | Type cm Deg dBuV/m | dB /Fail
26408.293 | 36.60 | 13.15 | -1.90 [ 47.85 AvgMax \ 138 321 63.50 -15.65 | Pass
24696.684 | 34.26 | 12.59 | -0.76 46.09 AvgMax H 187 82 63.50 -17.41 | Pass
25529.306 | 34.10 | 13.15 | -1.49 45.76 AvgMax \ 205 111 63.50 -17.74 | Pass
22301.349 [ 34.95 | 11.91 | -3.14 | 43.72 AvgMax \ 151 27 63.50 -19.78 | Pass
20428.297 | 36.86 | 11.20 | -4.96 43.09 AvgMax H 242 34 63.50 -20.41 | Pass
18767.047 | 38.15 | 10.55 | -5.88 42.82 AvgMax \ 178 180 63.50 -20.68 | Pass
26408.293 | 50.65 | 13.15 | -1.90 | 61.91 PeakMax \ 138 321 83.50 -21.59 | Pass
24696.684 | 48.00 | 12.59 | -0.76 59.83 PeakMax H 187 82 83.50 -23.67 | Pass
25529.306 | 47.67 | 13.15 | -1.49 59.33 PeakMax \ 205 111 83.50 -24.17 | Pass
22301.349 | 49.13 | 11.91 | -3.14 | 57.90 PeakMax \ 151 27 83.50 -25.60 | Pass
20428.297 | 50.42 | 11.20 | -4.96 56.66 PeakMax H 242 34 83.50 -26.84 | Pass
18767.047 | 51.70 | 10.55 | -5.88 56.36 PeakMax \ 178 180 83.50 -27.14 | Pass
Preview Data

Frequency | Raw Cable | AF Level Measurement | Pol Hgt Azt Limit Margin | Pass Comments
MHz dBuV Loss dB/m | dBuV/m | Type cm Deg dBuV/m | dB /Fail
18738.798 | 40.02 | 10.51 | -5.92 44.62 Debug \ 100 354 63.50 -18.88 | Pass
20414.927 | 38.47 | 11.20 | -4.98 44.69 Debug H 100 354 63.50 -18.81 | Pass
22366.063 | 35.23 | 11.92 | -3.05 4410 Debug \ 100 354 63.50 -19.40 | Pass
24693.959 | 33.54 | 12.58 | -0.75 45.37 Debug H 100 354 63.50 -18.13 | Pass
25508.944 | 36.06 | 13.04 | -1.47 47.64 NoTune \ 100 354 63.50 -15.86 | Pass
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Global Product Compliance Laboratory
Report No.: TR-2023-0004-FCC96
Product: AWHQU AirScale Micro 4T4R n48 40W CBRS 20W

Frequency | Raw Cable | AF Level Measurement | Pol Hgt Azt Limit Margin | Pass Comments
MHz dBuV Loss dB/m | dBuV/m | Type cm Deg dBuV/m | dB /Fail
26403.681 | 34.92 13.13 -1.90 46.15 NoTune v 100 354 63.50 -17.35 | Pass

Note: Preview data was measured using a peak detector to identify frequencies of interest for formal measurement.
Formal data consist of all frequencies in the preview list within 6 dB of specification limit or the top six frequencies.
Failure in preview data does not necessarily constitute failure in formal data.
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Report No.: TR-2023-0004-FCC96
Product: AWHQU AirScale Micro 4T4R n48 40W CBRS 20W

RE 26.5 GHz - 34 GHz

dBuVim
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MH-ARS, 23%RH, 23.9C, 1002hPa 01 Feb 22 22:33 -
— B
— Aw ert
Eorbr::ﬁl

+ Swp 20.03=

R e ——————————— e R R T

282000

Mokia Wireless, 20220004 AWHQU FCC + GR10ES L2. Product amanged in 3 single camier conf

V] E.\ 3000kHz
F{E-.t D0kHz

’au Dist im
Spec Dist im
Frequency: MHz
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Filename: c:\program files TebS)emizoft - vasonairesults\2023-0004 - awhau :=+, 1055 13070 RE 25.55-345 FCC B.am

100

Test Information

100 100 100 100 R B [ebiz]

Results Title

Radiated E 1m 26.5-40GHz

File Name

T7b RE 26.5G-34G FCC B.emi

Test Laboratory

MH-ARS5, 23%RH, 23.9C, 1002hPa

Test Engineer

MJS/BB

Test Software

Vasona by EMISoft, version 6.061

Equipment

Nokia Wireless

EUT Details

2023-0004_AWHQU FCC + GR1089 L3. Product arranged in a single carrier configuration (1CC NR20).
Carrier 1 set at 3624.99 MHz; Modulation = TM3.1a, TX Power = 37 dBm per port. -48 V DC.

Configuration

FCC 15 Class B, RE 26.5GHz-34GHz at 1 meter. ESW E1511, RBW: 100KHz, VBW:3MHz, Internal Att. 0dB. PA
E1601, HPF E1588 Horn E1526 Cables E1528, E1529.

Date 2023-02-01 22:53:24
Formal Data
Frequency | Raw Cable | AF Level Measurement | Pol Hgt Azt Limit Margin | Pass Comments
MHz dBuV Loss dB/m | dBuV/m | Type cm Deg dBuV/m | dB /Fail
33755.551 | 34.14 | 14.72 | 1.11 49.97 AvgMax \ 195 355 63.50 -13.53 | Pass
32969.484 | 32.95 [ 14.61 | 0.50 48.07 AvgMax H 195 346 63.50 -15.43 | Pass
26526.050 [ 35.70 | 13.06 | -1.90 | 46.86 AvgMax H 116 211 63.50 -16.64 | Pass
30794.101 | 33.61 [ 14.60 | -1.46 | 46.75 AvgMax H 151 240 63.50 -16.75 | Pass
29427.400 [ 33.62 | 14.15 | -1.78 | 45.99 AvgMax \ 129 90 63.50 -17.51 | Pass
27729.644 | 33.81 13.18 -2.17 44.81 AvgMax V 129 119 63.50 -18.69 | Pass
33755.551 | 47.91 [ 14.72 | 1.11 63.74 PeakMax \ 195 355 83.50 -19.76 | Pass
32969.484 | 46.04 | 14.61 | 0.50 61.16 PeakMax H 195 346 83.50 -22.34 | Pass
30794.101 | 47.68 | 14.60 | -1.46 | 60.82 PeakMax H 151 240 83.50 -22.68 | Pass
26526.050 | 49.36 | 13.06 | -1.90 | 60.51 PeakMax H 116 211 83.50 -22.99 | Pass
29427.400 | 47.67 | 1415 | -1.78 | 60.04 PeakMax \ 129 90 83.50 -23.46 | Pass
27729.644 | 47.40 | 13.18 | -2.17 | 58.40 PeakMax \ 129 119 83.50 -25.10 | Pass
Preview Data

Frequency | Raw Cable | AF Level Measurement | Pol Hgt Azt Limit Margin | Pass Comments
MHz dBuVv Loss dB/m | dBuV/m | Type cm Deg dBuV/m | dB /Fail
33755.551 [ 36.77 | 14.72 | 1.11 52.60 Debug \ 150 22 63.50 -10.90 | Pass
30794.101 [ 38.42 | 14.60 | -1.46 | 51.56 Debug H 100 88 63.50 -11.94 | Pass
29427.400 | 38.17 | 1415 | -1.78 | 50.54 Debug \ 200 286 63.50 -12.96 | Pass
26526.050 | 38.81 | 13.06 | -1.90 [ 49.96 Debug H 100 330 63.50 -13.54 | Pass
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Global Product Compliance Laboratory
Report No.: TR-2023-0004-FCC96
Product: AWHQU AirScale Micro 4T4R n48 40W CBRS 20W

Frequency | Raw Cable | AF Level Measurement | Pol Hgt Azt Limit Margin | Pass Comments
MHz dBuV Loss dB/m | dBuV/m | Type cm Deg dBuV/m | dB /Fail
27729.644 | 34.71 13.18 [ -2.17 45.71 Debug V 100 355 63.50 -17.79 | Pass
32969.484 | 33.60 [ 14.61 0.50 48.71 Debug H 100 355 63.50 -14.79 | Pass

Note: Preview data was measured using a peak detector to identify frequencies of interest for formal measurement.
Formal data consist of all frequencies in the preview list within 6 dB of specification limit or the top six frequencies.
Failure in preview data does not necessarily constitute failure in formal data.
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Report No.: TR-2023-0004-FCC96
Product: AWHQU AirScale Micro 4T4R n48 40W CBRS 20W
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Test Information

Results Title

Radiated E 1m 26.5-40GHz

File Name

T8 RE 34G-40G FCC B.emi

Test Laboratory

MH-ARS5, 23%RH, 23.9C, 1002hPa

Test Engineer

MJS/BB

Test Software

Vasona by EMISoft, version 6.061

Equipment

Nokia Wireless

EUT Details

2023-0004_AWHQU FCC + GR1089 L3. Product arranged in a single carrier configuration (1CC NR20).
Carrier 1 set at 3624.99 MHz; Modulation = TM3.1a, TX Power = 37 dBm per port. -48 V DC.

Configuration

FCC 15 Class B, RE 34GHz -40Ghz at 1 meter. ESW E1511, RBW: 100KHz, VBW:3 MHz, Internal Att. 0dB. PA
E1601, HPF E1588 Horn E1526 Cables E1528, E1529.

Date 2023-02-02 08:38:37
Formal Data

Frequency | Raw Cable | AF Level Measurement | Pol Hgt Azt Limit Margin | Pass Comments
MHz dBuV Loss dB/m | dBuV/m | Type cm Deg dBuV/m | dB /Fail
35972.271 | 35.96 [ 15.97 | 2.14 54.07 AvgMax H 122 16 63.50 -9.43 Pass
35295.962 | 36.79 | 15.89 | 0.27 52.95 AvgMax H 100 4 63.50 -10.55 | Pass
35379.026 | 36.73 [ 15.93 | -0.02 | 52.64 AvgMax H 163 93 63.50 -10.86 | Pass
39921.162 | 34.18 [ 16.85 | 0.13 51.16 AvgMax H 103 339 63.50 -12.34 | Pass
39284.609 | 35.50 | 16.77 | -1.35 50.92 AvgMax \ 174 100 63.50 -12.58 | Pass
38148.809 [ 34.69 | 16.45 | -0.73 50.41 AvgMax \ 109 212 63.50 -13.09 | Pass
35972.271 | 49.43 | 15.97 | 2.14 67.54 PeakMax H 122 16 83.50 -15.96 | Pass
35295.962 | 50.68 | 15.89 | 0.27 66.84 PeakMax H 100 4 83.50 -16.66 | Pass
35379.026 | 50.71 | 15.93 | -0.02 | 66.62 PeakMax H 163 93 83.50 -16.88 | Pass
39921.162 | 47.94 | 16.85 | 0.13 64.92 PeakMax H 103 339 83.50 -18.58 | Pass
38148.809 | 48.68 | 16.45 | -0.73 64.40 PeakMax \ 109 212 83.50 -19.10 | Pass
39284.609 | 48.87 | 16.77 | -1.35 64.29 PeakMax \ 174 100 83.50 -19.21 | Pass
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Preview Data

Global Product Compliance Laboratory
Report No.: TR-2023-0004-FCC96
Product: AWHQU AirScale Micro 4T4R n48 40W CBRS 20W

Frequency | Raw Cable | AF Level Measurement | Pol Hgt Azt Limit Margin | Pass Comments
MHz dBuV Loss dB/m | dBuV/m | Type cm Deg dBuV/m | dB /Fail
39924.326 | 36.34 16.85 0.14 53.33 Debug H 100 354 63.50 -10.17 | Pass
39280.058 | 37.89 16.77 | -1.35 53.31 Debug V 100 354 63.50 -10.19 | Pass
38149.597 | 36.13 16.45 -0.73 51.85 Debug V 100 354 63.50 -11.65 | Pass
35971.838 | 37.26 15.97 2.14 55.37 Debug H 100 354 63.50 -8.13 Pass
35291.545 | 38.88 15.89 [ 0.29 55.05 Debug H 100 354 63.50 -8.45 Pass
35381.446 | 39.18 15.93 -0.03 55.08 Debug H 100 354 63.50 -8.42 Pass

Note: Preview data was measured using a peak detector to identify frequencies of interest for formal measurement.
Formal data consist of all frequencies in the preview list within 6 dB of specification limit or the top six frequencies.
Failure in preview data does not necessarily constitute failure in formal data.
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Title 47 Code of Federal Regulations Test Report Global Product Compliance Laboratory
Report No.: TR-2023-0004-FCC96
Product: AWHQU AirScale Micro 4T4R n48 40W CBRS 20W

7. FCC Section 2.1055 - Measurement of Frequency Stability

Frequency Stability testing was completed AWHQU AirScale Micro 4T4R n48 40W with Center Frequency 3624.99
MHz. Testing was performed from 1/25/2023 through 1/26/2023 on the EUT, which was in the T02 Thermal
chamber of the Global Product Compliance Laboratory (GPCL) test facility located in Building 4, Room 4-280, Murray
Hill, NJ, by Joe Bordonaro from GPCL.

The temperatures to which the EUT was subjected ranged from a high temperature of +50°C system ambient to a low
temperature of -30°C system ambient with measurements recorded at 10°C increments

Frequency Stability performance was verified by measuring Frequency Tolerance using an MXA Signal Analyzer.
Frequency Tolerance is a measurement of the difference between the actual transmit frequency and the assigned
frequency (3624.99 MHz).

Baseline Measurement at +25°C
Transmit Frequency Deviation at +25°C at 100% of Nominal Voltage, -48VDC

Time Transmit Carrier Deviation
(minutes) (Hz)
0 1.3002
0.5 -2.1030
1.0 1.2937
1.5 -1.0432
2.0 586.87mHz
2.5 178.80mHz
3.0 1.7205
FCC SPECIFICATION 3624.99 MHz (+0.05ppm)
+0.05ppm =+181.25Hz
FCC RESULT PASS

Transmit Frequency Deviation at +50°C at 100% of Nominal Voltage, -48VDC

Time Transmit Carrier Deviation
(minutes) (Hz)
0 -115.4mHz
0.5 -2.0813
1.0 2.4181
1.5 1.0505
2.0 -1.2300
2.5 87.632mHz
3.0 -2.9374
FCC SPECIFICATION 3624.99 MHz (+0.05ppm)
+0.05ppm =+181.25Hz
FCC RESULT PASS
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Global Product Compliance Laboratory
Report No.: TR-2023-0004-FCC96
Product: AWHQU AirScale Micro 4T4R n48 40W CBRS 20W

Transmit Frequency Deviation at +40°C at 100% of Nominal Voltage, -48VDC

Time Transmit Carrier Deviation
(minutes) (Hz)
0 1.5692
0.5 -1.4001
1.0 -806.8mHz
1.5 221.03mHz
2.0 1.1176
2.5 -2.1360
3.0 1.0605

FCC SPECIFICATION

3624.99 MHz (+0.05ppm)
+0.05ppm =+181.25Hz

FCC RESULT

PASS

Transmit Frequency Deviation at +30°C at 100% of Nominal Voltage, -48VDC

Time Transmit Carrier Deviation
(minutes) (Hz)
0 735.76mHz
0.5 -2.4282
1.0 -2.9167
1.5 -569.16mHz
2.0 -1.8836
2.5 507.81mHz
3.0 1.4844

FCC SPECIFICATION

3624.99 MHz (+0.05ppm)
+0.05ppm = +181.25Hz

FCC RESULT

PASS

Transmit Frequency Deviation at +20°C at 100% of Nominal Voltage, -48VDC

Time Transmit Carrier Deviation
(minutes) (Hz)
0 -1.7168
0.5 1.2170
1.0 -2.6545
1.5 -4.2554
2.0 -2.2327
2.5 -1.9483
3.0 -490.0mHz

FCC SPECIFICATION

3624.99 MHz (+0.05ppm)
+0.05ppm =+181.25Hz

FCC RESULT

PASS
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Global Product Compliance Laboratory
Report No.: TR-2023-0004-FCC96
Product: AWHQU AirScale Micro 4T4R n48 40W CBRS 20W

Transmit Frequency Deviation at +10°C at 100% of Nominal Voltage, -48VDC

Time Transmit Carrier Deviation
(minutes) (Hz)
0 1.0080
0.5 550.80mHz
1.0 -1.6662
1.5 -960.7mHz
2.0 1.0039
2.5 -50.22mHz
3.0 -1.5118

FCC SPECIFICATION

3624.99 MHz (+0.05ppm)
+0.05ppm = +181.25Hz

FCC RESULT

PASS

Transmit Frequency Deviation at 0°C at 100% of Nominal Voltage, -48VDC

Time Transmit Carrier Deviation
(minutes) (Hz)
0 -1.0028
0.5 367.64mHz
1.0 -2.5657
1.5 236.10mHz
2.0 -2.9295
2.5 -1.3360
3.0 1.2319

FCC SPECIFICATION

3624.99 MHz (+0.05ppm)
+0.05ppm = +181.25Hz

FCC RESULT PASS
Transmit Frequency Deviation at -10°C at 100% of Nominal Voltage, -48VDC
Time Transmit Carrier Deviation
(minutes) (Hz)
0 407.12mHz
0.5 -1.5344
1.0 -674.4mHz
1.5 2.7578
2.0 -776.2mHz
2.5 -2.5944
3.0 1.5259
FCC SPECIFICATION 3624.99 MHz (+0.05ppm)
+0.05ppm = +181.25Hz
FCC RESULT PASS
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Transmit Frequency Deviation at -20°C at 100% of Nominal Voltage, -48VDC

Time Transmit Carrier Deviation
(minutes) (Hz)
0 -999.7mHz
0.5 648.86mHz
1.0 -1.9447
1.5 214.69mHz
2.0 -2.9728
2.5 -1.5372
3.0 1.2689

FCC SPECIFICATION

3624.99 MHz (+0.05ppm)
+0.05ppm =+181.25Hz

FCC RESULT

PASS

Transmit Frequency Deviation at -30°C at 100% of Nominal Voltage, -48VDC

Time Transmit Carrier Deviation
(minutes) (Hz)
0 1.3031
0.5 943.41mHz
1.0 -1.0813
1.5 -916.4mHz
2.0 1.3024
2.5 -1.6255
3.0 995.89mHz

FCC SPECIFICATION

3624.99 MHz (+0.05ppm)
+0.05ppm =+181.25Hz

FCC RESULT

PASS

Upon return to +25°C.

Transmit Frequency Deviation at +25°C at 100% of Nominal Voltage, -48VDC
Time Transmit Carrier Deviation
(minutes) (Hz)
0 1.0302
0.5 1.2337
1.0 -2.0804
1.5 -1.6032
2.0 -122.3mHz
2.5 1.0682
3.0 -512.7mHz
FCC SPECIFICATION 3624.99 MHz (+0.05ppm)
+0.05ppm =+181.25Hz
FCC RESULT PASS
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Transmit Frequency Deviation at +25°C at 103% of Nominal Voltage, -49.44VDC

Time Transmit Carrier Deviation
(minutes) (Hz)
0 1.4388
0.5 1.0599
1.0 -1.1041
1.5 1.3688
2.0 -1.4499
2.5 315.89mHz
3.0 -206.1mHz

FCC SPECIFICATION

3624.99 MHz (+0.05ppm)
+0.05ppm = +181.25Hz

FCC RESULT

PASS

Transmit Frequency Deviation at +25°C at 106% of Nominal Voltage, -50.88VDC

Time Transmit Carrier Deviation
(minutes) (Hz)
0 -865.8mHz
0.5 2.2639
1.0 3.1497
1.5 703.22mHz
2.0 1.2563
2.5 1.1862
3.0 142.15mHz

FCC SPECIFICATION

3624.99 MHz (+0.05ppm)
+0.05ppm =+181.25Hz

FCC RESULT

PASS

Transmit Frequency Deviation at +25°C at 109% of Nominal Voltage, -52.32VDC

Time Transmit Carrier Deviation
(minutes) (Hz)
0 1.1394
0.5 -1.3869
1.0 816.70mHz
1.5 1.4046
2.0 -2.2584
2.5 2.5466
3.0 784.50mHz

FCC SPECIFICATION

3624.99 MHz (+0.05ppm)
+0.05ppm = +181.25Hz

FCC RESULT

PASS
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Transmit Frequency Deviation at +25°C at 112% of Nominal Voltage, -53.76VDC

Time Transmit Carrier Deviation
(minutes) (Hz)
0 -732.6mHz
0.5 -1.8966
1.0 740.78mHz
1.5 -1.1367
2.0 425.31mHz
2.5 -2.2343
3.0 569.65mHz

FCC SPECIFICATION

3624.99 MHz (+0.05ppm)
+0.05ppm =+181.25Hz

FCC RESULT

PASS

Transmit Frequency Deviation at +25°C at 115% of Nominal Voltage, -55.20VDC

Time Transmit Carrier Deviation
(minutes) (Hz)
0 1.8545
0.5 529.27mHz
1.0 -485.5mHz
1.5 -1.1989
2.0 705.48mHz
2.5 -2.4743
3.0 1.4378

FCC SPECIFICATION

3624.99 MHz (+0.05ppm)
+0.05ppm =+181.25Hz

FCC RESULT PASS
Transmit Frequency Deviation at +25°C at 100% of Nominal Voltage, -48.0VDC
Time Transmit Carrier Deviation
(minutes) (Hz)
0 -115.8mHz
0.5 -1.4614
1.0 -373.8mHz
1.5 618.98mHz
2.0 -2.5275
2.5 -52.72mHz
3.0 -1.2329
FCC SPECIFICATION 3624.99 MHz (+0.05ppm)
+0.05ppm = +181.25Hz
FCC RESULT PASS
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Transmit Frequency Deviation at +25°C at -3% of Nominal Voltage, -46.56VDC

Time Transmit Carrier Deviation
(minutes) (Hz)
0 -314.5mHz
0.5 1.4204
1.0 740.49mHz
1.5 -2.5598
2.0 1.2184
2.5 691.56mHz
3.0 1.2742

FCC SPECIFICATION

3624.99 MHz (+0.05ppm)
+0.05ppm =+181.25Hz

FCC RESULT

PASS

Transmit Frequency Deviation at +25°C at -6% of Nominal Voltage, -45.12VDC

Time Transmit Carrier Deviation
(minutes) (Hz)
0 -353.1mHz
0.5 993.03mHz
1.0 1.1206
1.5 -356.3mHz
2.0 1.5431
2.5 997.11mHz
3.0 -1.3429

FCC SPECIFICATION

3624.99 MHz (+0.05ppm)
+0.05ppm =+181.25Hz

FCC RESULT PASS
Transmit Frequency Deviation at +25°C at -9% of Nominal Voltage, -43.68VDC
Time Transmit Carrier Deviation
(minutes) (Hz)
0 -443.1mHz
0.5 1.1155
1.0 -973.7mHz
1.5 -1.1694
2.0 -1.3410
2.5 276.19mHz
3.0 1.3768
FCC SPECIFICATION 3624.99 MHz (+0.05ppm)
+0.05ppm = +181.25Hz
FCC RESULT PASS
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Transmit Frequency Deviation at +25°C at -12% of Nominal Voltage, -42.24VDC

Time Transmit Carrier Deviation
(minutes) (Hz)
0 -310.4mHz
0.5 -619.3mHz
1.0 606.16mHz
1.5 3.3841
2.0 -873.0mHz
2.5 1.9651
3.0 2.5326

FCC SPECIFICATION

3624.99 MHz (+0.05ppm)
+0.05ppm =+181.25Hz

FCC RESULT

PASS

Transmit Frequency Deviation at +25°C at -15% of Nominal Voltage, -40.80VDC

Time Transmit Carrier Deviation
(minutes) (Hz)
0 2.2756
0.5 894.57mHz
1.0 -699.1mHz
1.5 -1.3462
2.0 -362.5mHz
2.5 -853.6mHz
3.0 -4.3447

FCC SPECIFICATION

3624.99 MHz (+0.05ppm)
+0.05ppm =+181.25Hz

FCC RESULT

PASS
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Photographs

Radio Test
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Frequency Stability Test

Frequncy Stability
50C to-30C
1-24-2023 to 1-25-2023

w—Chamber’C e===AWHQU
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Radio Test Equipment

Global Product Compliance Laboratory
Report No.: TR-2023-0004-FCC96
Product: AWHQU AirScale Micro 4T4R n48 40W CBRS 20W

Asset . . Calibration Calibration
D Manufacturer Type Description Model Serial Date Due
E896 Agilent Network | 10MHz-40 |\ 5>360c | My49000897 | 2023-02-08 | 2025-02-08
Technologies Analyzer GHz
E1579 | _ Keysight | MXASignal | 10Hz-50 N9021B | MY60080199 | 2021-11-30 | 2023-11-30
Technologies Analyzer GHz
E1212 RLC Electronics | Filter, High | 10 - 30 GHz, F-19414 1444002 CNR-V CNR-V
Inc Pass 2W, 5dB
E1587 | Reactel,inc. | enHigh | o o4 gnp [1THS-6G/24G1 50 00 CNR-V CNR-V
Pass K11
10dB
E1156 Weinschel Attenuator 0.05GHz- 74-10-12 1069 CNR-V CNR-V
26GHz 25W
E1237 Weinschel Attenuator | 10dB 25 Watt 46-10-34 BH8105 CNR-V CNR-V
10dB 25Watt
E1155 Weinschel Attenuator | 0.05GHz - 74-10-12 1068 CNR-V CNR-V
26GHz
Customer Provided Equipment
L. . Calibration | Calibration
Manufacturer Type Description Model Serial Date Due
. 30dB 50Watt
Weinschel Attenuator DC-8.5GHz 24-30-43 BDO0153 CNR-V CNR-V
. 30dB 50Watt
Weinschel Attenuator DC-8.5GHz 24-30-33 CD8214 CNR-V CNR-V
. 30dB 50Watt
Weinschel Attenuator DC-8.5GHz 24-30-43 BD1045 CNR-V CNR-V
. 30dB 50Watt
Weinschel Attenuator DC-8.5GHz 24-30-43 BC3948 CNR-V CNR-V
UF142A-
. . MFR-64639- MFR-64639-
Micro Coax Utiflex RF Cable 228872-001 000400- 228872-001 CNR-V CNR-V
200-2G0
Mini Circuit Modular Test System ZTM-53 | 91701250030 CNR CNR

CNR-V: Calibration Not Required, Must Be Verified
Test Date: 2/21/23 - 4/12/23
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Product: AWHQU AirScale Micro 4T4R n48 40W CBRS 20W

AssetID | Manufacturer Type Description Model Serial Calibration | Calibration
Date Due
E601 AH. Systems Bilogical 25 - 2000 MHz SAS-521-2 408 2022-06-16 | 2024-06-16
Inc. Antenna
AR-5 Cable Set of 3 Cables 36", |D230-N1N1 and
Set Megaphase Cable 72" and 300" F230-N1N1 N/A CNR-V CNR-V
E1511 Rohde & | oot Receiver | EM! TestReceiver 2 ESW44 101965 | 2021-04-07 | 2023-04-07
Schwarz Hz - 44 GHz
E1252 Sonoma Amplifier | ATPlifier 9KHz-1GHz 310N 185704 | 2022-11-30 | 2024-11-30
Instrument Co. gain 32dB
E980 Trilithic F"t;‘;'s 2°W PCS 10LC1790-3-AA| PCS-LPF-12 CNR-V CNR-V
eeor | A IS:ftems Pre-Amplifier 18 - 42 GHz PAM-1842 102 2022-12-12 | 2024-12-12
E1526 | ETSLindgren |Horn Antenna | DOUPI€ Ridged Horn 3116C 0227821 | 2022-07-08 | 2024-07-08
10-40 GHz
1-40 GHz, 2.92
. (m)+2.92 (m), 237 | UFB142A-0-
E1529 Micro-Coax Cable nch. armor, 90| 2370-2002G0 | SFC235841 CNR-V CNR-V
degree bent
1-40 GHz, 2.92
. (m)+2.92 (m), 36 | UFB142A-Q-
E1528 Micro-Coax Cable inch., armor, 90 0360-2002G0 SFC235840 CNR-V CNR-V
degree bent
E1388 KeySight | oo Amplifier | 0->CHz - 18.0GHz, 87405C | MY55380142 | 2021-02-03 | 2023-02-03
Technologies 15dbM
Filter, High 11HS-
E1588 | Reactel, Inc. o 20 - 42 GHz X206/426-K11 22-01 CNR-V CNR-V
E1587 | Reactel,inc. | e High 6 - 24 GHz 11HS-6G/24G- 20-02 CNR-V CNR-V
Pass K11
E1570 Weinschel Attenuator | 0-18 GHz, 6dB, 5W | WA2-6-0304 N/A 2021-12-01 | 2023-12-01

CNR-V: Calibration Not Required; Must be Verified
Test Date: 1/31/23-2/1/23
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Title 47 Code of Federal Regulations Test Report

Frequency Stability Test Equipment

Asset ID Manufacturer Description Model Serial Calibration | Calibration
Date Due
TH501-T02 Synergy Solutions Plus SPPCM | SP001628 | 2022-02-16 | 2024-02-16
Controller
TH-T02 Thermotron Chamber N/A 6632 CNR CNR
THO73 Fluke Digital Multimeter 87-V 25910080 2022-02-24 | 2024-02-24
THO14 Yokogawa | MVAdvancedportable |\ o0 0 | o5 004072 | 2021-02-25 | 2023-02-25
paperless recorder
Customer Provided Test Equipment
Customer Asset ID| Manufacturer Description Model Serial Calibration | Calibration
Date Due
MY57431033 KeySight MXA Signal Analyzer | N9020B | MY57431033 | 2022-08-30 | 2024-08-30
Technologies

CNR: Calibration Not Required
Test Date: 1/25/23-1/26/23

PUBLIC Page 88 of 89



Global Product Compliance Laboratory

Title 47 Code of Federal Regulations Test Report
Report No.: TR-2023-0004-FCC96
Product: AWHQU AirScale Micro 4T4R n48 40W CBRS 20W

8. NVLAP Certificate of Accreditation

United States Department of Commerce

National Institute of Standards and Technology
l'\"l“l‘if

NVIAG &=

Certificate of Accreditation to ISO/IEC 17025:2017

s

L

\&‘\
”-{n,r

NVLAP LAB CODE: 100275-0

Nokia, Global Product Compliance Lab
Murray Hill, NJ

is accredited by the National Voluntary Laberatory Accreditation Program for specific services,
listed on the Scope of Accreditation, for:

Electromagnetic Compatibility & Telecommunications
This laboratory is accredited in accordance with the recognized International Standard ISO/IEC 17025:2017.

This accreditation demonstrates technical competence for a defined scope and the operation of a laboratory quality
management system (refer to joint ISO-ILAC-IAF Communigue dated January 2009).

f” | m Q e

2022-09-28 through 2023-09-30
Effective Dates For the National vmumaq: thmaioq;.ﬂccmdﬂatron Program
"hu'es n* S
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